
ITEM #0015795

                  10 FT. SQUARE
PERGOLA WITH CANOPY

MODEL #S-J-110

PACKAGE CONTENTS

PART DESCRIPTION QUANTITY
A 4

HARDWARE CONTENTS (shown to size)

AA

Assemble the item on a soft, non-abrasive surface, such as carpeting, to avoid damage. 
Item is heavy. Use care when handling. 
May require four adults for safe assembly.

SAFETY INFORMATION

WARNING

Please read and understand this entire manual before attempting to assemble or install 
the product. 
CAUTION: Do not leave out during high winds, heavy rains or snow. Remove canopy.

Before beginning assembly of product, make sure all parts are present. Compare parts with 
package contents list and hardware contents list. If any part is missing or damaged, do not 
attempt to assemble the product. 

Estimated Assembly Time: 2 hours
Tools Required for Assembly (included): 2 Allen Wrenches and 1 Touch Up Paint 

PREPARATION

ASSEMBLY INSTRUCTIONS

2.   Adjust the distance of the two assembled 
      top crossbars (B & C). (Note: Make sure 
      they are parallel and symmetrical). Place 
      top crossbars (B & C) onto top crossbars 
      (D & E).  
     

2

AA

Français p.  08  

Español p.  15 

3

1

9

10

11

12

ONE-YEAR LIMITED WARRANTY

Wash with mild soap. Rinse with water and let air dry. 
CAUTION: Do not leave out during high winds, heavy rains or snow. Remove canopy.

CARE AND MAINTENANCE

This warranty is extended to the original purchaser and applies to defects in materials and 
workmanship of your patio furniture provided your furniture is maintained with care and used only 
for personal, residential purposes.  

Frames are warranted to be free from defects in material or workmanship for a period of one (1) 
year.

Exclusions: Items used for commercial, contract or other non-residential purposes; display 
models; items purchased “as is;” or items damaged due to acts of nature, vandalism, misuse or 
improper assembly are not covered. Discoloration or fading of the finish or fabrics as a result of 
exposure to the elements, chemicals or spills is not covered.  Tabletop breakage, corrosion or 
rusting of hardware and damage to frames or welds caused by improper assembly, misuse or 
natural causes are not covered.   

If within the stated warranty period a product is found to be defective in material or workmanship, 
the purchaser must contact the manufacturer’s customer service department at 1-800-643-0067. 
The manufacturer, at its option, will repair or replace the defective parts.  

Warranty is to the original purchaser and is non-transferable. Any replacement of warranted items 
will be in the original style and color or a similar style and color if the original is unavailable or has 
been discontinued. As some states do not allow exclusions or limitations on an implied warranty, 
the above exclusions and limitations may not apply. This warranty gives you specific rights, and 
you may also have other rights which vary from state to state.  

Cushions, Straps and/or Wicker Weaves are covered for a period of one (1) year against 
defects in material or workmanship. Sling fabric is covered for a period of one (1) year against 
defects in material or workmanship. 

A

F

C

I
J

G

B

E

H

D

K

B

C

D

E

F

I

J

G

H

K

Leg Post

Top Crossbar

Top Crossbar

Top Crossbar

Top Crossbar

Slim Crossbar

Slim Crossbar

Support Bar

Canopy Side Bar

Canopy Side Bar

Canopy

2

2

2

2

5

5

8

2

2

1

NOTE: Crossbars and sidebars are labeled.

2

AABB AACC AADD AAEE

M6 X 15 L 
Bolt

Qty. 36
+ 1 spare

M6 X 20 L 
Bolt

Qty. 8
+ 1 spare

M6 X 25 L 
Bolt

Qty. 16
+ 1 spare

M6 
Washer
Qty. 60 Lawn 

Stake
Qty. 16

ASSEMBLY INSTRUCTIONS

1.   Remove all parts from the carton and place
      them on a non-abrasive surface. Insert one 
      top crossbar (B) into the end of top crossbar
      (C). Insert an M6 x 15 L bolt (AA) through a
      metal washer (DD), through top crossbar (B)
      and into top crossbar (C) for each hole.
      Don’t tighten completely. Repeat procedure
      for the other pairs of top crossbars (B & C).
      Repeat procedure for the top crossbars
      (D & E) and (F & G).

1

Hardware Used

 M6 x 15 L Bolt x 36

 M6 Washer x 36

B

C

C

B

AA
DD

C

B

A

B

C

E

D

3.   Stand up the four leg posts (A). (Note: 
      make sure the brackets of leg post (A) face
      inside). 
     

3

4 A
DD

BB

4.   Lift the assembled top frame on top of the
      leg post (A) (Note: Make sure the gaps are
      at the top). Line up the holes, insert an M6
      x 20 L bolt (BB) through a metal washer 
      (DD), through the bracket of leg post (A),
      and into the top crossbar for each hole. 
      Don’t tighten completely. Repeat procedure
      for the other three leg posts (A) and top 
      frame. Securely tighten all bolts.

Hardware Used

 M6 x 20 L Bolt x 8

 M6 Washer x 8

4

ASSEMBLY INSTRUCTIONS

5 HDD

CC

5.   Attach one support bar (H) to the top frame
      and leg post (A) by inserting an M6 x 25 L
      bolt (CC), through a metal washer (DD), 
      through support bar (H) and into leg post 
      (A). Don’t tighten completely. Repeat 
      procedure for remaining seven support 
      bars. Securely tighten all bolts.
     

Hardware Used

 M6 x 25 L Bolt x 16

 M6 Washer x 16

AACC

AADD

AABB

AADD

AAAA

AADD

6 F G

B C

6.   Put each assembled slim crossbars (F & G)
      into the gaps of the top crossbar (B & C). 
     

7

I
J

7.   Insert the canopy side bar (J) into the 
      canopy side bar (I). Repeat procedure
      for the other canopy side bars. 
     

ASSEMBLY INSTRUCTIONS

8

I J K

8.   Place the canopy (K) onto the top frame.
      Insert two canopy side bars (I & J) into the
      sleeves of canopy (K). Adjust two ends of
      canopy (K) if necessary.
     

99.   Secure the pergola to the ground by 
      inserting the lawn stakes (EE) through the
      holes in the bottom of each leg post (A) 
      and into the ground. Securely tighten all 
      bolts. Fasten the slings attached to the 
      canopy (K) to each leg post (A).

The pergola with canopy is ready for use! 
     

5

6

Replacement canopies may be available for purchase on Lowes.com if out of warranty.

7

Hardware Used

 Lawn Stake x 16AAEE

AAFF

Touch-up
Paint
Qty. 1

(not to scale) (not to scale)

AAGG

Allen
Wrench
Qty. 2

(not to scale)

U.S.A. Customers: Replacement canopies are available for purchase at www.Lowes.com

CANOPY REMOVAL INSTRUCTIONS

1010. CAUTION: Do not leave out during high 
winds, heavy rains or snow. 

Remove the canopy side bar and the 
canopy from pergola frame.   

K

A

EE

Questions, problems, missing parts? Before returning to your retailer, call our customer
service department at 1-800-643-0067, 8 a.m. - 8 p.m., EST, Monday - Friday.  

 

ATTACH YOUR RECEIPT HERE

Serial Number _________________________    Purchase Date _______________________
 

xxxxxx Lowes.com/gardentreasures

Lowes.com/gardentreasures

Lowes.com/gardentreasures

Lowes.com/gardentreasures

Lowes.com/gardentreasures

Lowes.com/gardentreasures

                                                                                                                      Printed in China
Garden Treasures® is a registered trademark 

of LF, LLC. All rights reserved.

Lowes.com/gardentreasures




